————————————————

PARTS LIST FOR GP4000BE

arY. REQD.

ITEM PART NO. DESCRIPTION
1 240020022 —  GROMMET _
2 240017003 %:-18 x 1% HEX HEAD CAP SCREW
3 244001003 CARRY FRAME

’l

L3

~l

240009001
46002080

VIBRATION ISOLATOR

BRIGGS & STRATTON 8 HP ENGINE

Py
R

240034012 THROTTLE LEVER

1
S S
R —

2
1
1
7. 240015002___ % FLAT WASHER 1
8 240034013 THROTTLE LINKAGE 1
) 240020027____SOLENOID MTG. BRACKET 1
10 240034001___SOLENOID COIL 3
1 240015001 % SHAKEPROOF WASHER 2
12 240017017___ % COTTER PIN 3
13 240017003 %s-18 x 12 HEX HEAD CAP SCREW 2
14 240024001 Y HOSE CLAMP 2
15 240033002____HEAT SHIELD 1
16 240022003 6 GALLON FUEL TANK 1
17 240020003 FUEL CAP W/_GAUGE 1
18 240016004 __ %:-18 ACORN NUT 2
19 240015002 % FLAT WASHER 2
20 244020002___FUEL SHUTOFF GROMMET 7
21 244020001 ___FUEL SHUTOFF VALVE - 1
22 240017001 10-24 x % SELF TAPPING SCREW 1
23 240011001 ___GROUND STRAP ASSY. 1
24 240005001 ___COUPLING FLANGE 1

25 240300250 % FUEL LINE HOSE 1% Ft.
26 240015008 % LOCK WASHER 4
27 240017011 %-16 x % HEX HEAD CAP SCREW 3
28 240005002____ROTOR 3
29 240005003 DIODE 2
30 240005004 DIODE MOUNTING NUT 2
31 240005005 BEARING 1
32 240005006 D E BRACKET _ 1
33 244029002___PLASTIC HOSE 1
34 240005046____TOP PLASTIC COVER 1
35 240005010 ____CAP. MTG, TRAY SCREW 3
38 240005009 ___CAP.MTG.TRAY . 1
37 240005008 M8 x 20 HEX HEAD CAP SCREW 3
38 240005007___M8 LOCK WASHER 4
39 240005012____CAPACITOR FASTENER 2
40 240005013 CAPACITOR 1
a1 240005021 ____STATOR ASSY. 1
42 240005018 N D E BRACKET 1
43 240005014____END COVER MTG. SCREW 8
a4 240005047 ____END COVER 1
45 240005016____M8 SERPRESS NUT 1
48 240005015____ROTOR DRAW BOLT 1
a7 240005017 ____ORAW BOLT 3
48 240034000 ___ECONOMIZER CKT. BOARD 1
49 240034011 ___FUSE HOLDER 1
50 240034005 1.5A FUSE_ 1
51 240005019 FASTENING STRIP MTG. SCREW 3
52 240005020 FASTENING STRIP 2
53 240017004 M8 x 30 HEX HEAD CAP SCREW 1
3 240010001 ___GROUND LUG 1
56 244028002____CONTROL BOX 1
57 240017001 10-24 x % SELF TAPPING SCREW 3
58 240005022 ___BOTTOM PLASTIC COVER 1
59 240009004 VIBRATION ISOLATOR 1
60 240013200 CIRCUIT BREAKER 20A1250V 2
81 240013001____PALNUT 2
82 240016003 832 HEXNUT W/_KEPS 2
83 240007200 DUPLEX RECEPTACLE 20A/125V 1
B4 240007301___TWIST LOCK RECEPTACLE 30A/125V 1
65 240008201 ___TWIST LOCK RECEPTACLE 20A/250V 1
68 246026003 CONTROL PANEL 1
87 240017015 __6-32 x % ROUND HEAD SCREW 2
68 240027031 ____ONJOFF SWITCH 1
69 240027062____ECONOMIZER SWITCH 1
70 240027202___FULL POWER SWITCH 1
71 240017005 ___8-32 x % ROUND HEAD SCREW 2
72 240013002 KNURLNUT 2
73 240013003____NAMEPLATE 2
74 240017001 ___ 10-24 x % SELF TAPPING SCREW 8
75 240018001 %,-18 HEX NUT W/_KEPS 3
76 240017009 %.-18 x 1% HEX HEAD CAP SCREW 2
7 240020021 ____DOME PLUG 2




i
(Ve

R D) =

I W W g o B

Ve | A —

&MODEL NO.S:

GP400Q0BE
GP5000BE

&

20



|

[z o102

I wiRE TERM
4 SR {onOR :
| ! (00 Twre T2i7
L 912 leeAck 10
2l { eiz 22" 124001990
, Y 3 P
) [T L] Jasooiec01
b 1w d mm
T | *12_|eack |6 120019002 (240019002 |
I L2 | THl T _hq'_mm
9 [M0X0I2 2 |WWITE m
0 m&.ﬁm 6 aaooiaeot (24009001
l 1 ooy L *2_Lers | e uconon Tatcosoo
GENERATOR CONTROL PANEL. (REAR) 12_|2Ac200m3 | *12 7| 2400190, | 240013001
| e i $12  IpACK '. 240019001 |240019001
121 | =12 IBACK | S 1 24003002
___[b__‘ 240200123 | wiz [wayre | 47
| i1 | w3 lwgrg | 4°
| w1 fwiirg | 57
: 19 | 240200125 | w1 [Bacx | 2924001
ROTOR STATOR 20 | 290200026 | wie | wuite | 27" |[Mo0i9009 1901
| * 2 WNITE
cl g 1| ®i2 Back
71
E;:I m *_ansacx © e —— 7 'T
Zl 22 I _WiR wMTE |
e WHITE
m% 4—-@ " e wrlTE
Ta T2 l .MA(‘,,_H__
(2 C X
STATOR | A\ STATOR o —— — ? @F Lo () ]
y ; AT
T! T3 | A ! L 21 1
E& T T 20AUB RIZ ALK ®_“ ( o | [
(@—ap Y1 WMITE
TO GRD. TAB oM g l é R mAcK nz mnee Gt | |
GEHERA TIZ BLACK I a
3 | = — SOLEMOID €oIL
EM = O AT ENGINE
| i (L TO ENGINE -
lf e wii TE MAGNETO
=iy RLD |
LY |
LONCHMILER & WRAP WIRE THROUOH CURRONT TRANS FoER (2) TuRmS AS  SHOM | ' '
[TTH | £ BDD €1} TCemiNAL 290019CO1 TO WIRE. =] — IJ"" =
B\ 200 1) 20000 TO COIL WIRE € GNNKT TO Gol. MTe. FLANGE. PAC':E- 2 or 2 = nonE [ T oa
A\ RSO () TAGTIOB TO SOLENOID CelL WIRE . m:"""“ Lo o), = T e £ 5
| ADD OY TERMINAL 240019009 To WwiRE . _:rm-&_:ﬁ:-m NOTED rn:“:u:.c. m...::m'-.-.m IO
WIRE PROVIOED wWitH E€CONOMIZER CIRCUIT BOARD. ;:_m-;-‘_ o mlma-n IND. UBA sebae  [Rlduid
| M removi TCRMINAL LINK FRoM TERMINAL ESRD % DISCARD:. a,--_ ’;‘,,_'_,‘:,, PANEL A3SY K] -
NOTES: il o GP400DBE s =
Sm— 2, 246012402 |~




